Log Wizard Parts

DIAGRAM [A]

DIAGRAM [B]

/A—;;prox. 1"

or 32 mm
PARTS LIST
PART # DESCRIPTICN GTY.

1 | Log-0400P | FRAME 1

2 | Log-0401 DRUM 1

3 | Log-4030 | BLADE 2

4 | Log-0403 |3/8" .325 SPROCKET 1

5 | Log-0408 | SPLINE ADAPTOR 1

6 | Log-0409 | 1/2" LOCK WASHER 1

7 | Log-0411  [1/2" SAE FLAT WASHER | 1

8 | Log-0406 |SHORT STUD 1

9 | Log-0407 | 6201-2RS BEARING 2 Distributed By:
10 | Log-0410 | 1/4" BOLT 6
11 | Log-0412 _|5/16" BOLT 2 Schroeder Log Home Supply, Inc.
12 | Log-0416 [5/16" FLAT WASHER 2
15 TLog 0414 o6 LOCK WASHER s 1-800-359-6614 www.loghelp.com
14 | Log-0415 |5/16" NUT 2
15 | Log-4000 |LOG WIZARD COMPLETE
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